1530 » o ‘ % o ﬁﬁ gﬁ 48 48 (1962) =mILE

1L ﬁ*ﬁ%k&émmmﬁﬁkk&ﬁ?
 BEREORE

(1) # & #©

& C, Mn REEZEAMEE (0°18% C, 0°19% Si,
0°9%% Mn) 2~x—2& LT, chic C, Si, Mn, P,
Ni, Cr, Cu, Mo, Zr, Ti, As, Sn Z r&BOLE»
ZTNZENE2 OBRBEMBNE L D1z, ZRBF 0T
WELEMIRHEOBROSGEEABTH 3. 2R
@T«T%«ﬁﬁwé@tomTNKOL

(2)y Rmsen
 HABBORBEARNEHOBRIEEL Y, BREKD
L BE® 29%, HKO pH % 6°5~7°2, REEE 35°C,
\@%EﬁOSQg@m B EA A BE I KR b 5
60°, SRERBEFEIX 2400 & U 1=

(3)5Hﬁ%%
s ,
T T [
40 NN

~
~~.Q ~
~—

\§ 7.\- ’U\‘
\\\ ! \$§

<«
//a‘
I'.
! /
D/
O
/
*
/
S

g
/
1

Loss in weight ("fn?)
<
s

&

2 S— :
0 04 08 2 16 20 24
SE, Mo, N Cr, AL @%6)

_ Fig. 3 & Si, MmNLCnAl%%ﬂ%ﬂ%%%Z
% % CHExZOBRINU128H4A, Fig. 4 i C, Cu, Mo,

, ‘Ti, Zr, As,Sn % 2021 0°8% £ T, P %2 0°3%
RS THRNMUESEOMANRC 8 JIXTHERZRT. h

PO LHBPELOE, MEEZHIUD 30E
PEMETER Cr ToHh, & Si, Al, Ni, Mo,

P EMHRNTHS. F1, Zr, Sn 2 ORN LR
CREZOR WITEE RLU TV B,

Z ORI MY
V. 7336 Cu Xt Ti R2VWTRZOBEBZED D

NIV, —, CRZOSEEZETICHED THARES

WHUBULLELT S, ¥z As, Mn OIS % O
ﬁﬁ@%%%bﬁﬁﬁ@@%bfﬁ%@ Z OREILE
DTHB. _

ﬁ%: —E—

HKEE X 5%@ ’%ﬁ’ﬁ@ﬁm%‘w W aﬁﬁﬁﬁf »
5. BELR, WABERBRBEZHACTHOBARR
Buoedizh, TT20RBREMECOVT HE 2
Ay ZENRESWTHOMARC 3 LT EBTEOR
BRI TR ECRNERBETEORER, Z0H
EHRERRCT 5w RERBERBRORR LB TU

R Y- QURAS AN

620,!92 Lg §Yg 0210626, ,/3 7

= STV

(177) I KERIEFFEEERIBEKE
#FhIC 1T 3 5Cr-Mo %ﬁ@ﬁﬂ:

0 42 04 06 08 10 12
C, Cu, Mo, As, Sn, 70, Zr (/o)

14 Mi ﬂ/ﬂ 0/5 ﬂ?ﬂ ﬂ?5 030 05’5 04ﬂ
P ) -
F1g 4. Effect of C; Cu, Mo, As, Sn, Ti, Zr
and P on corrosion resistance of
“steel by salt-spray test.

. 'Fig. 3. Effect of Si, Mn, Ni, Cr and Al on %@ﬁ%ﬂhb.?h't IS e
' corrosion resistance of steel by salt- ALG =i : G D
spray test. - T BE g OfiE
55 | Sulph1de Corrosion Cracking of 5% Cr-
¢ Mo Steel in Sodium Chloride Solution
50 B Saturated with Hydrogen Sulphide and
: : . . bonfaﬁﬁﬁg.AC€hC.ACKl{ﬁjQ/\Q/ g
5 ' Dr. Noboru Suinopa and Hzromz INacAKT,
R L # B |
[ N BiALKTRIC X 5 M OBHRTHIL A M TR 21k
P e S WTLELVERDBNZ ECETHS. T OMBRCEL
Tis S D Py i TR S BT, BEBRICI W TET 5 ARORI
- s kb S EMICEERT B b, BB VRIENEARN
S X5 b OTKBERRBEOCIED 24 ML BREREE
3450 B : s ZET HCBERNEE ZLOREY BRINT B
SN BB e b, ZORDHAMEREN O IBEZAC—ROIED
(R e e — L " WAHN EKAS N TV 3. BRI B
A\\\\lliﬁﬁ}- Bz 2oty 2 SBcabmIpcH N 9
35 2 = 2% Ni OB RTHY, ZOBEELLDEESESHEHITON
' TEHABBAINITHEIINTWS., UL UBERS
30

HrEnOMEE : OBBRICOWTREMICHENTZ S O
Bz { LiLLys ED%}}’ 129 Cr ROFICDOWTH
ELUTWARBETH»S. zhTLnd OBERZHI T~
CBREZLOMBOVTHBRLTWAEY, 4HE 5
Cr-Mo $i2W\C BULB M & BN & oK
ﬁw%@ﬁ@n@@nmaé&o%kﬁ%&t%ﬂ«t
EREHET .

— 354 —



ki

¢

P

AABIBAE ot ERuka B

Table t. Chemical compositions of specimens. (%)
Spel\gg_nen e - Si Mn P S Cr Ni Mo, -~ Cu
1 ©0°10 0°27 0'52 0°011 . 0°009 4°97 011 057 0°15
2 007 022 0°51 0°031 0+006 4°79 014 045 0°15
3 -0°11 0°25 0°38 0015 0016 502 022 0°52 0°13

(a) : (b)

Photo. t. Appearance of cracked specimens
when exposed to sulphide corrosion
cracking conditions : (a) 1000°CX
10mn air-cooled (b) 650°CX1h tem-
pered after austenitizing.
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Photo. 2. Path of crack (3% Nital etch)
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Table 2.

Effect of heat treatment .on sulphide‘corfosion cracking behavior.

(Austenitized at 1000°C, air-cooled and reheated at each temperature)

Heat treatment Type of failure*

As austenitized’
850°C x20mn A C
800°C X30mn AC
750° C X 30 mn AC-
700°C X1h
650°C X1h
600°C X1h
550°C X2h
500°C X2h
400°C X4h
300°C xX4h
800° C X 30 mn

e e
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Path of crack Hardness (HrB)
Transgranular 110
v 111
7. 94
V4 94
4 98
Intergranular = - ‘ - 99
4 . 103
aa 4112
Transgranular 112
” ’ ' I 8 ¥
7 S § V7
4 82

* A: Network crack as shown in Photo.
'B: Circular crack as shown 1n Photo.
- Partly transgranular

Table 3.

1 (a)
1 (b)

Variation iof mechanical pi‘operti_es with time  of exposure to HzS-.O'5%

HAc:6% NaCl soln. (Specimen No. 2)
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